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# X B F il /2 s/ B R ACA1E CERES LR 44 ) LIP6296ACPC
' SY6 / AS10D4Y WiJE: 10,8V fIAE: 4400 mAh 48%h
Chinese | <}, 227, 1%62. 2%19. 95 mm

H o 4, AR
Name of Goods | & | LIP6296ACPC SY6 BATTERY PACK
English

#46 ¥4 Consignor BRWF (B HRA

& % i Manufacturer | FRILT (B HIRAF

wEF . BH A (5T o BB s i HiL 15
Insepection Methods and UN “Recommendations on the TRANSPORT OF DANGEROUSGOODS”

Procedures

Hﬂ?ﬂﬂ\gﬂ’"};"'}i'{k black plas;ics cement shell, odorless
Appearance & Odor

; 1, fE IR (Hazards identification)
A o
g‘ None,
P%
O -
R 2, BB IEIRTATA DGRIFPRRYZSIN (Suggestion according to IATA
T DGR)
-4 AR R &I
I The substance is not restricted to IATA DGR according to packing
';' instruction 965 General Requirements and Section [I.
g 2
M
'-? 2 3. WIT K (Packaging requirements) m[ e
I / \L j
0 T3 B . 0 ?5
N The goods are packaged according to the packagij g':}e uiremgnt of( dl ary
goods. :
AR T 20104E12H21H FE 20104F12H22H %{Y E,ﬁﬁ 20113501
BEESRAT A . A N W i . DA AT ﬁﬁm W‘ﬂé*}]fr’l
The sampie is a rechargeable lithium battery. The package is labelled@gjtlral 111 "W
battery handling label, The package is accompanied with a document that medt=the packmg
. instruction of IATA DGR.
#ix.
Comment

. : ;1 e A
Pt V>hwﬁ Vix ,gﬂwﬁ, iﬁg Wik

Approver: Checker:
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Name of Testltems

Test Result

L
Altitude
simulation

{38.3 test 1)

FTiEd, AR, TS, BAME. T ERK. BEREMASBERX TR M
f190%. WEEHASIFRTR,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test celi or battery after testing is not lass than
0% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

LR
Thermal test
{38.3 test 2}

EFERY:. TR, LHA. Tk, TRRUARK, RGNS EEAT RS N
1990%. AN HIRETER.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

3
Vibration
(38.3 test 3}

MRS, TR, LHA BEME. BB ERK. BRE I SERIE AR5 2 7T
f990%. REFFETRETER,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test eell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard,

i
Shock
(38.3 test 4)

LA gk, TilldE. BHAS. ORE. B AR K. BIRE BB T RGN
M90%. WIS S bREER,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard,

it
External short

circuit
{38.3 test 5)

TERRAMEh A REIRELIT0°C, BEE. BB AR KRS, RN HaERETESR,

The external temperature does not exceed 170°C, no disassembly, ne rupture and no
fire within six hours of this test. The test result conforms to the reguirements of
standard.

REHE

Impact
(38.3 test 8)

LERERII6h A R EEIEAT0C, TS, A%, RBRTaEES.
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The tesl result conforms to the requirements of standard.

pug iyl
Overcharge
(38.3 test 7)

TEERRM TR R P AR Rk, RISk,
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard.

ik ]

" Forced discharge
(38.3 test 8)

Heg

=y

Other

Rt E it R U T e M A SRR R AR I IR A B B R R LA
The Sample of the battery or cell is packed in inner packagings that completely

enclose the battery or cell, The sample is packed in strong outer packing. The sample

is protected so as to prevent short cireuits,

BRI O MFAE /R T, DREGERE, AR H NS, BRSNS TR B
BRI B AT AT 10k (R1R) .

The tested package is capable of withstanding a 1.2m drop test in any orientation

without damage to cells or batteries contained therein,without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

release of centents, The package does not exceed 10kg gross mass
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